



Pharmacotherapy for Cluster Headache

Roemer B. Brandt^{1,2} · Patty G. G. Doesborg¹ · Joost Haan^{1,2} · Michel D. Ferrari¹ · Rolf Fronczek¹

Published online: 29 January 2020
© The Author(s) 2020

Abstract

Cluster headache is characterised by attacks of excruciating unilateral headache or facial pain lasting 15 min to 3 h and is seen as one of the most intense forms of pain. Cluster headache attacks are accompanied by ipsilateral autonomic symptoms such as ptosis, miosis, redness or flushing of the face, nasal congestion, rhinorrhoea, peri-orbital swelling and/or restlessness or agitation. Cluster headache treatment entails fast-acting abortive treatment, transitional treatment and preventive treatment. The primary goal of prophylactic and transitional treatment is to achieve attack freedom, although this is not always possible. Subcutaneous sumatriptan and high-flow oxygen are the most proven abortive treatments for cluster headache attacks, but other treatment options such as intranasal triptans may be effective. Verapamil and lithium are the preventive drugs of first choice and the most widely used in first-line preventive treatment. Given its possible cardiac side effects, electrocardiogram (ECG) is recommended before treating with verapamil. Liver and kidney functioning should be evaluated before and during treatment with lithium. If verapamil and lithium are ineffective, contraindicated or discontinued because of side effects, the second choice is topiramate. If all these drugs fail, other options with lower levels of evidence are available (e.g. melatonin, clomiphen, dihydroergotamine, pizotifen). However, since the evidence level is low, we also recommend considering one of several neuromodulatory options in patients with refractory chronic cluster headache. A new addition to the preventive treatment options in episodic cluster headache is galcanezumab, although the long-term effects remain unknown. Since effective preventive treatment can take several weeks to titrate, transitional treatment can be of great importance in the treatment of cluster headache. At present, greater occipital nerve injection is the most proven transitional treatment. Other options are high-dose prednisone or frovatriptan.

Key Points

Cluster headache treatment entails both fast-acting abortive treatment and preventive treatment.

Subcutaneous administration of sumatriptan has been proven to be the most effective abortive treatment.

Verapamil and lithium are the most widely used drugs in first-line preventive treatment.

1 Introduction

Cluster headache is considered the most severe primary headache disorder and is characterised by attacks of excruciating unilateral headache or facial pain lasting 15 min to 3 h [1]. Of patients who experience cluster headache, 55% have suicidal ideations, which highlights the extent of the pain and its impact on daily life [2]. Attacks can occur from every other day to up to eight times a day, with a tendency for nocturnal attacks. Typically, attacks are accompanied by ipsilateral autonomic symptoms such as ptosis, miosis, redness or flushing of the face, nasal congestion, rhinorrhoea, peri-orbital swelling and/or restlessness or agitation. Cluster headache was historically thought to be more prevalent among men than among women (ratio 3:1) [2, 3], but recent studies [4, 5] have reported a decreasing male predominance (ratio 2:1).

Cluster headache can be classified as chronic cluster headache (cCH) (15%) and episodic cluster headache (eCH) (85%). In eCH, the attacks occur in ‘bouts’ (clusters) that last from weeks to months and alternate with

Roemer B. Brandt and Patty G. G. Doesborg contributed equally to this work.

✉ Roemer B. Brandt
r.b.brandt@lumc.nl

¹ Department of Neurology, Leiden University Medical Center, Albinusdreef 2, 2333 ZA Leiden, The Netherlands

² Neurology Department, Alrijne Hospital, Leiderdorp, The Netherlands

remission periods of months to years [6]. In cCH, remission periods are absent or last <3 months for at least 1 year [1] (Table 1). Cluster headache exhibits a remarkable circadian pattern, with attacks often occurring at the same time of the day. Furthermore, a predilection for a circadian pattern exists, with attack tendency increased in autumn and spring [7].

Cluster headache treatment entails both fast-acting abortive treatment to effectively abort an ongoing attack and preventive treatment. Transitional treatment is fast acting, but the effect usually lasts only a couple of weeks; it can bridge the gap between the start of prophylactic medication and adequate drug titration. Current therapy mainly consists of pharmacotherapy, but neuromodulatory treatment methods such as occipital nerve stimulation [8, 9], non-invasive vagal nerve stimulation [10], sphenopalatine ganglion stimulation [11] and blockade [12] and local infiltration with anaesthetics and corticosteroids are becoming more and more available with increasing evidence of efficacy.

This article provides an overview of currently available pharmacological treatment for cluster headache. This is not a systematic review, but we have described current treatments and new emerging pharmacological treatments to the best of our knowledge. Since this is an overview of pharmacological treatment options for cluster headache, invasive and non-invasive neurostimulation treatment options are not discussed.

2 Pathophysiology

The exact pathophysiology of cluster headache remains unknown. Several structures have been found to contribute to cluster headache attacks: the trigeminovascular system, the parasympathetic nerve fibres and the hypothalamus [13]. The severe unilateral pain is thought to be mediated by the ophthalmic division of the trigeminal nerve. However, no effect on attack frequency was observed with complete trigeminal nerve root section [14]. Parasympathetic nerve fibre activation is triggered by the trigeminal nerve via the trigeminal autonomic reflex [15]. Activation of the parasympathetic nerve fibres induces autonomic symptoms. The aforementioned regularity and seasonality of cluster headache implicates hypothalamic involvement in its pathophysiology. Early imaging studies indeed showed hypothalamic activation in cluster headache attacks [16–19]. How this hypothalamic activation contributes to the generation of cluster headache attacks remains unclear, but the hypothalamus is currently regarded as the ‘attack generator’.

Although no single gene has (yet) been identified in cluster headache, there is increasing evidence of a genetic component. Genetic studies indicate that first-degree relatives are 5–18 times more likely to have cluster headache, and second-degree relatives are one to three times more likely to have cluster headache.

Although cluster headache is a primary headache, cases of atypical cluster headache and even ‘classic’ cluster

Table 1 Diagnostic criteria for cluster headache according to the *International Classification Of Headache Disorders Third Edition (ICHD-3)*

Cluster headache

- A. At least five attacks fulfilling criteria B–D
- B. Severe or very severe unilateral orbital, supraorbital and/or temporal pain lasting 15–180 min (when untreated)^a
- C. Either or both of the following:
 - 1. At least one of the following symptoms or signs, ipsilateral to the headache:
 - conjunctival injection and/or lacrimation
 - nasal congestion and/or rhinorrhoea
 - eyelid oedema
 - forehead and facial sweating
 - miosis and/or ptosis
 - 2. A sense of restlessness or agitation
- D. Occurring with a frequency between one every other day and eight per day^b
- E. Not better accounted for by another ICHD-3 diagnosis

Episodic cluster headache

- A. Attacks fulfilling criteria for cluster headache and occurring in bouts (cluster periods)
- B. At least two cluster periods lasting from 7 days to 1 year (when untreated) and separated by pain-free remission periods of ≥ 3 months

Chronic cluster headache

- A. Attacks fulfilling criteria for cluster headache, and
- B. occurring without a remission period, or with remissions lasting <3 months, for at least 1 year

^aDuring part, but less than half, of the active time-course of cluster headache, attacks may be less severe and/or of shorter or longer duration

^bDuring part, but less than half, of the active time-course of cluster headache, attacks may be less frequent

headache secondary to underlying structural pathology have been described. A case review describing 63 cases of symptomatic cluster headache revealed that a significant proportion of secondary cases were associated with structural changes in the pituitary region and with arterial dissection [20].

Attention has recently shifted to structural and functional connectivity studies revealing changes in the pain matrix [21, 22]. Alterations in non-traditional pain-processing networks, including the hypothalamic–cerebellar network and occipital networks have also been reported [23–27].

3 Cluster Headache Treatment

The treatment of cluster headache can be divided into three treatment phases: a fast-acting abortive treatment, preventive drugs and transitional treatment to bridge the period between patients starting preventive drug dosages and the drugs asserting an effect. The main goal in cluster headache treatment should always be to prevent all attacks. Unfortunately, attack freedom cannot always be achieved, especially in patients with cCH. For these patients, it is vital to have effective attack treatment options and to achieve the best effect/side effect ratio in close collaboration with the patient.

3.1 Acute Treatment

The short duration and severity of cluster headache attacks call for a fast-acting abortive treatment, but, to date, drugs that can effectively treat cluster attacks are limited. Subcutaneous sumatriptan and/or high-flow oxygen are the acute treatment drugs of first choice. Table 2 summarises the drugs used for acute treatment.

3.1.1 Triptans

Subcutaneous sumatriptan (6 mg), a selective 5-hydroxytryptamine receptor agonist, is the most effective abortive treatment for cluster headache attacks [28, 29]. Pain relief is usually achieved in 75% of patients within 15 min, with one-third of patients reporting pain freedom. Triptans are generally well-tolerated. Chest symptoms and distal paraesthesia are the most common adverse events and can occur in up to 10% of patients. An early dose-comparison study reported no significant difference in pain relief between doses of 6 and 12 mg, with a higher adverse event rate in the group receiving 12 mg [29]. Only one prospective study investigated a lower dose (<6 mg) of sumatriptan in the treatment of cluster headache [30]. This study concluded that dosages of 2 and 3 mg could be effective in a subgroup of patients, but further studies are needed. The incidence of triptan-related serious cardiovascular events appears to be extremely low in patients without known cardiovascular disease [31].

In daily practice, patients with cluster headache experiencing daily attacks use multiple sumatriptan injections per day for a long time. Official guidelines state that no more than two injections per day can be used. However, evidence of a lack of safety with more than two injections per day is scarce. Two case reports described two patients with cluster headache using excessive dosages of sumatriptan for 15 years (first patient) and 11 months (second patient) without any serious adverse events [32, 33]. A later study showed no serious adverse events or electrocardiogram (ECG) abnormalities in 53 patients with cCH using more than two injections of sumatriptan daily for 2 years [34]. A study investigating the efficacy of sumatriptan injections in which 36 of 52 patients used more than the maximum daily dosage of sumatriptan 12 mg, with a maximum of 36 mg in 24 h, reported no increase in adverse events and no medication overuse headache.

Table 2 Drugs used in the acute treatment of cluster headache

Drug	Dosage	Adverse events	Evidence level	Effect
Sumatriptan	6 mg SC	Mild to moderate: Chest symptoms and distal paraesthesia	1B	Effective
	20 mg nasal spray	Mild to moderate: Chest symptoms and distal paraesthesia	1B	Effective
Zolmitriptan	5 or 10 mg nasal spray	Mild: unpleasant taste, somnolence	1B	Effective
Oxygen ^a	100% oxygen 7–12 L/min	None reported	1B	Effective
Lidocaine ^b	Four nasal sprays of 4% lidocaine	Mild: Unpleasant taste	2B	Probably effective
Octreotide	100 µg SC	Mild: GI disturbance, injection site reaction	2B	Probably effective
Dihydroergotamine	1 mg nasal spray	Not reported	2B	Probably ineffective

GI gastrointestinal, SC subcutaneous

^aDemand valve oxygen can be used, which provides flow rates up to 160 L/min

^bDifferent dosages and modes of administration have been described. Another option is 0.5–0.8 mL 4% lidocaine using a nasal dropper

Triptan nasal spray is less effective at aborting cluster headache attacks because resorption of the drug through the mucosa is too slow. However, when the patient cannot tolerate injections and the attacks are relatively long (> 1 h), triptan nasal spray can be an alternative treatment. A randomised controlled trial (RCT) in 118 patients who treated 154 attacks [35] found that intranasal sumatriptan 20 mg was superior to placebo in headache relief (57 vs. 26%, respectively; $p=0.002$) and pain-free rate after 30 min (47 vs. 18%, respectively; $p=0.004$). This trial advised using one dose of sumatriptan 20 mg in the contralateral nostril because of the concurrent rhinorrhoea, although another trial showed an identical effect regardless of which nostril received the spray [36]. Two RCTs investigated intranasal zolmitriptan. In the first, 69 patients treated three attacks: one with a placebo, one with zolmitriptan nasal spray 5 mg and one with zolmitriptan nasal spray 10 mg. Pain relief was observed in 21%, 40% and 62%, respectively, in the three groups [37]. In the second trial, 52 patients with cluster headache had a significant reduction in pain of, respectively, 50% and 63.3% at 30 min after administration of zolmitriptan nasal spray 5 and 10 mg [38].

The slow-acting mechanism of triptan tablets means they are not considered a viable treatment option, with the exception of frovatriptan, which can be considered in transitional therapy.

3.1.2 High-Flow Oxygen

High-flow oxygen is another valid first-choice treatment to effectively relieve the pain of cluster attacks when used as soon as possible after onset of an attack. The mechanism of effect needs further clarification, but the most likely mechanism is through inhibition of neuronal activation in the trigeminocervical complex and of dural inflammation [39, 40]. The great advantage of oxygen over other acute treatments is the lack of adverse events. Efficacy was proven many years ago, with 75% of patients with cluster headache reporting significant relief in seven of ten cluster attacks using 7 L of high-flow oxygen for 15 min [41]. This effect was further confirmed in two randomised double-blind trials, which reported significant pain reduction in the groups using high-flow oxygen at 7 and 12 L/min for 15 min compared with placebo [42, 43]. Two recent studies suggested a high flow rate (12 L/min) to be more effective than a low flow rate [43, 44]. Subsequent to this suggestion, a novel technique was developed: demand valve oxygen (DVO), which supports a very high flow rate of up to 160 L/min, with flow rate depending on the patient's breathing rate. In this very small study, all four patients achieved pain freedom in an average of 12 min. The most recent study comparing different types of oxygen masks advised the use of DVO over the 'traditional' mask, although results were not significant ($p=0.119$) in this group of 42 patients. However, patients showed a significant preference for the DVO over a traditional mask ($p<0.001$) [45].

3.1.3 Lidocaine Nasal Spray

Only four published papers have investigated the use of intranasal lidocaine. An early case series evaluating 4% lidocaine 1 mL administered in the nostril ipsilateral to the pain reported that four patients experienced a $\geq 75\%$ headache reduction within 3 min [46]. In a later trial, 4 of 12 patients responded to 4% lidocaine 0.5–0.8 mL using a nasal dropper [47]. Another open-label trial reported that 54% of patients obtained mild or moderate relief [48] with four sprays of lidocaine 4% in the ipsilateral nostril. In a subsequent crossover trial, all 15 patients with nitroglycerin-induced cluster headache attacks experienced a positive effect with a bilaterally administered intranasal cotton swab previously immersed in 10% lidocaine [49]. Only minor and local side effects were reported. However, since evidence is scarce and administration methods vary, treatment with intranasal lidocaine requires further studies and should only be used if sumatriptan and oxygen are ineffective or contraindicated.

3.1.4 Somatostatin and Somatostatin Analogues

Elevated levels of serum calcitonin gene-related peptide (CGRP) and vasoactive intestinal polypeptide (VIP) have been found during cluster headache attacks. Somatostatin has been shown to inhibit various neuropeptides, including CGRP and VIP. Furthermore, patients with cluster headache have lower plasma somatostatin levels than healthy controls both during attacks and in attack-free periods [50].

In the 1980s, two small double-blind studies suggested the efficacy of somatostatin [51, 52]. The first study reported significantly reduced maximum pain intensity and duration of pain in 72 attacks in eight patients with intravenous infusion of somatostatin 25 $\mu\text{g}/\text{min}$ for 20 min compared with placebo. The second study reported the same effects on maximal pain intensity with subcutaneous somatostatin compared with ergotamine. However, somatostatin was less effective in the reduction of pain duration, probably because of its very short half-life of several minutes [53]. Therefore, using somatostatin as a potential acute treatment for cluster headache seems to require continuous intravenous infusion to maintain a therapeutic plasma level.

A placebo-controlled double-blind crossover study in 57 patients with eCH and cCH shifted its focus to octreotide 100 μg , a somatostatin analogue with a half-life of approximately 1.5 h [53]. This study reported a headache response of 52% compared with 36% with placebo [54]. When comparing the number of responders in this study with the number of responders in the studies of subcutaneous sumatriptan 6 mg, octreotide seems inferior to sumatriptan. However, since octreotide can be used in patients with ischaemic heart disease, it is a viable alternative to oxygen in patients with cluster headache who cannot use triptans. A recent phase

II trial assessing the efficacy and safety of subcutaneous pasireotide (SOM230; 0.9 and 1.5 mg), a somatostatin analogue with a half-life of approximately 12 h, was terminated because of non-efficacy in the first phase [55].

3.1.5 Ergotamine

Ergotamine is one of the oldest agents used in the treatment of cluster headache. However, since it is associated with serious side effects, including myocardial infarction, limb ischaemia and fibrotic changes [56], ergotamine is rarely used in the treatment of cluster headache. An RCT showed that intranasal dihydroergotamine spray was not superior to placebo in the abortion of attacks. However, the intensity of single attacks was significantly lower in patients treated with intranasal dihydroergotamine spray [57].

3.2 Prophylactic Treatment

Current guidelines include various options for prophylactic therapy based upon different levels of evidence. Prophylactic treatment drugs of first choice are verapamil, lithium and topiramate; see Table 3 for a summary.

3.2.1 Verapamil

Verapamil is the drug of first choice in the preventive treatment of cluster headache. Its mechanism of action remains to be elucidated, but current understanding is that verapamil exhibits its effect through CGRP-release modification and possible circadian rhythm modification. Blockade of presynaptic calcium channels prevents CGRP release [58], possibly inhibiting the CGRP-induced hyper-responsive state [59]. Furthermore, calcium channels appear to play a role in the circadian rhythm, which is hypothesised to play a major role in the pathophysiology of cluster headache.

Although verapamil is recognised as a drug of first choice, only five trials (two of which were RCTs) have investigated the prophylactic effect of verapamil in cluster headache. The first open-label study included five patients with cCH who received verapamil 160–720 mg [60]. A subsequent open-label trial in 48 patients with cluster headache (33 eCH, 15 cCH) showed a reduction in headache frequency of more than three-quarters in 69% of patients [61]. The average verapamil dose was 354 mg (range 240–600) in the eCH group and 572 mg (range 120–1200) in the cCH group. The most recent open-label trial showed attack freedom in 94% of patients with eCH (49/52) and in 55% of those with cCH (10/18) with verapamil 200–960 mg [62]. In 1990, a double-blind crossover RCT in 30 patients with cCH compared the effects of verapamil 360 mg daily versus lithium 900 mg daily. Both lithium and verapamil produced significant improvements in headache index (verapamil 50%, lithium

37%) and analgesic consumption (58% in both groups), but headache index was not further specified [63].

The only double-blind randomised placebo-controlled trial studying verapamil (1:1 treatment allocation, verapamil 360 mg vs. placebo) showed a significant decrease in daily attack frequency (0.66 ± 0.88 vs. 1.65 ± 1.01 , respectively; $p < 0.001$) and daily analgesic use (0.5 ± 0.87 vs. 1.2 ± 1.03 , respectively; $p < 0.004$) in 30 patients with eCH [64].

In current daily practice, patients receive verapamil at a mean dose of 578 mg daily (maximum 1200 mg daily). The dosage must be slowly increased to minimise side effects and to determine the lowest effective dosage. Adverse events mainly include cardiac-related side effects. Two studies have investigated these cardiac side effects. The first reported arrhythmias in 19% (12/108) and bradycardia in 36% (39/108) of patients receiving verapamil up to 960 mg daily [65]. The second study, conducted in patients receiving verapamil ≥ 720 mg daily, reported adverse cardiac events in 38% (11/29) and serious adverse events in 14% (4/29) of patients [66]. In 2016, 22 clinical cardiology experts were interviewed in a Delphi study to formulate guidelines on ECG monitoring during verapamil treatment. They recommended that a pre-treatment ECG always be performed, but no consensus was reached on ECG monitoring during treatment. ECG *before* dose increase was recommended by 50%, whereas 60% recommended an ECG *after* dose increase [67].

3.2.2 Lithium

Lithium is next in line if verapamil fails or if the patient cannot start or continue verapamil treatment. Only three trials have investigated lithium therapy in cluster headache. The only placebo-controlled RCT was negative, but this trial, including 27 patients with eCH, used lithium 800 mg (leading to plasma lithium levels of 0.5–0.6 mmol/L) daily, and the endpoint was set at only 1 week [63, 68]. In a retrospective study of 19 patients, all eight patients with cCH experienced a positive effect in the first 2 weeks of treatment with lithium carbonate (serum concentration 0.7–1.2 mmol/L). Four of the 11 patients with eCH showed a positive effect that could be attributed to the lithium therapy [69]. Another double-blind study compared lithium 900 mg with verapamil 360 mg in the prevention of cCH attacks. Both drugs resulted in improvements in headache index (verapamil 50%, lithium 37%) and analgesic consumption (58% in both groups), but a shorter latency period and fewer side effects were observed in the verapamil group [63]. These latter two studies suggested the placebo-controlled trial used an insufficient dosage and that the endpoint was set too early. Furthermore, studies suggest that lithium

Table 3 Drugs used in the prophylactic treatment of cluster headache

Drug	Dosage	Adverse events	Evidence level	Effect	Clinical notes ^a
Verapamil	≤ 960 mg QD	Mild to moderate: Constipation, arrhythmia, fatigue, bradycardia. No SAEs reported with a daily dose < 720 mg	1B	Effective	First-choice treatment for eCH and cCH. ECG monitoring mandatory for conduction times
Lithium	Serum concentration 0.7–1.2 mmol/L	Moderate to severe: Nausea, dizziness, tremor, polyuria	2B	Effective	Not suitable in the treatment of short bouts in eCH. Frequent serum concentration and mandatory thyroid and kidney function monitoring
Topiramate	≤ 200 mg QD (one trial described dosages of ≤ 400 mg daily)	Mild to moderate: Paraesthesias, depression, drowsiness, speech disturbances, dizziness, altered taste. Otherwise good tolerability in lower range of doses (< 100 mg/day)	2B	Probably effective	Monitor mood changes. Can be used in the treatment of eCH and cCH
Galcanezumab	300 mg SC monthly	Mild to moderate, injection site pain	2	Probably effective in eCH	Promising option in the treatment of eCH. Not proven in cCH
Warfarin	INR 1.5–1.9	Mild: Epistaxis, skin bruises	2B	Inconclusive	
Melatonin	10 mg QD	None reported	2B	Inconclusive	
Methysergide	≤ 6 mg QD	Mild to severe: dizziness, nausea, peripheral arterial insufficiency, peripheral oedema. Chronic use can cause retroperitoneal fibrosis	4	Probably effective	No longer available
Psilocybin	Sub-hallucinogenic doses	None reported	4	Inconclusive	
Sodium oxybate	1.5–8.5 g/night	Mild to moderate: dizziness, weight loss, difficulty waking up	4	Inconclusive	
Fremanezumab	Unknown	Unknown	RCT halted	Probably not effective	

cCH chronic cluster headache, ECG electrocardiogram, eCH episodic cluster headache, INR international normalized ratio, QD daily, RCT randomised controlled trial, SAE serious adverse event, SC subcutaneous

^aClinical notes are based on authors' expert opinions

therapy is more effective in cCH than in eCH, but more studies are needed to confirm this suggestion.

Despite the positive therapeutic effects with lithium, side effects can lead to discontinuation of therapy. Nausea, dizziness and tremor are among the many side effects of lithium, and long-term use can cause kidney dysfunction and provoke hypothyroidism. To minimise the negative side effects and monitor possible toxic effects, serum concentrations and liver, thyroid and kidney function should be checked regularly during treatment.

3.2.3 Topiramate

Topiramate is an alternative preventive therapy in cluster headache, but evidence on its effect is scarce. The first report on the efficacy of topiramate was a case series in which nine of ten patients achieved remission within 3 weeks (dose range 50–125 mg daily) [70]. Similar numbers were reported in the retrospective trial (9 of 12 patients showed significant improvement) [71]. A subsequent prospective open-label trial confirmed these results: 6 of 12 patients with eCH and 9 of 14 with cCH achieved remission with a mean dose of 100 mg daily (range 25–200) [72]. The most recent trial was a prospective open-label trial in which 9 of 12 patients with eCH showed remission. In this study, a very high (start) dosage of topiramate was used, with a mean dosage of 273 mg (range 100–400). Two patients experienced side effects that led to treatment discontinuation [73]. One open-label trial showed no significant improvement in 33 patients who received various dosages up to 250 mg daily. Daily attack frequency was reduced by > 50% in only seven patients. In this trial, 22 patients did not achieve a dosage higher than 100 mg because of side effects [74]. In daily practice, topiramate is used in both patients with eCH and those with cCH but should only be used if treatment with verapamil or lithium has failed. The dosage should be titrated slowly to manage side effects since they are frequent and include paraesthesia, mood swings and speech disturbances.

3.2.4 Melatonin

A remarkable clinical feature of cluster headache attacks is their tendency to occur in a specific circadian rhythm. This suggests hypothalamic involvement in the pathophysiology and supports the use of melatonin as a therapeutic agent in cluster headache. However, evidence is mixed. A small RCT in 20 patients showed a significant reduction in headache frequency in five of ten patients receiving melatonin 10 mg compared with placebo ($p < 0.001$). No attack reduction was found in patients with cCH ($n = 2$) [75]. Some response to

melatonin in two patients with cCH was shown in a case series [76]. A study in nine patients (six eCH and three cCH) showed no additional therapeutic effect from the addition of melatonin to their usual treatment [77].

3.2.5 Sodium Valproate

In an early open-label trial, sodium valproate (600–2000 mg) was effective in the treatment of cluster headache in 11 of 15 patients: nine patients achieved complete remission and two showed a partial effect [78]. A later double-blind placebo-controlled RCT in 50 patients (37 eCH, 11 cCH, two unspecified) showed no difference between the sodium valproate group and placebo, with a 50% decrease in attack frequency in 50% of those receiving sodium valproate and in 62% of those receiving placebo. The authors stated that the 62% placebo response was probably because of spontaneous cessation of the cluster episode in patients with eCH. However, a subgroup analysis showed no difference in response in patients with cCH [79]. Evidence is insufficient to evaluate the efficacy of sodium valproate in the prophylactic treatment of cluster headache.

3.2.6 Clomiphene

The hypothalamus is involved in cluster headache pathogenesis. Hormonal manipulation is one method of altering hypothalamic function. Testosterone could be a viable target since diminished testosterone levels have been shown in patients with cluster headache [80]. Clomiphene is a non-steroidal agent that actively blocks hypothalamic oestrogen receptors, thereby inhibiting gonadotropin-releasing hormone secretion. This increases the concentration of luteinising hormone and follicle-stimulating hormone, which in turn stimulates the testes and ovaries to produce androgens and oestrogen.

Two case reports highlighted the possible efficacy of clomiphene in the treatment of cluster headache [81, 82]. These reports resulted in a prospective open-label trial in seven patients with cCH and eight with eCH. The average time between start of clomiphene and the resolution of pain was 15 days, and time to remission was 60 days. The authors concluded that clomiphene was effective and could revert cCH into eCH. Furthermore, in contrast with traditional testosterone-replacement therapy, clomiphene does not interact with spermatogenesis [83]. Hormonal manipulation in cluster headache is an interesting treatment method, but further studies regarding this subject are needed.

3.2.7 Methysergide

Methysergide is an effective treatment for cluster headache, although evidence for this efficacy is scarce. An important aspect of this treatment is the risk of retroperitoneal fibrosis

after long-term use, which led to a recommendation that treatment not be continued for longer than 4–6 months. Unfortunately, the compound is no longer available. A survey among members of the International Headache Society showed that a vast majority would prescribe the drug to a specific group of patients if it were available [84].

3.3 Transitional Treatment

Since preventive drugs need time to take effect and to be titrated to the therapeutic dosage, transitional treatment has an important place in cluster headache. These transitional treatments generally exert their effect for several weeks to months (see Table 4 for a summary of drugs used in transitional treatment).

3.3.1 Prednisolone

Corticosteroids lower plasma concentrations of CGRP and increase nocturnal melatonin excretion in patients with cluster headache [85]. However, the exact mechanism of action of prednisolone in cluster headache is unknown. Although placebo-controlled trials are lacking, high doses of corticosteroids are highly effective in the treatment of cluster headache, as described in four open-label trials [86–89] and one case series [90]. There is no consensus on mode of administration (intravenous vs. oral), dosage or duration. In the most recent retrospective study, intravenous methylprednisolone was administered in dosages ranging from 500 mg for 5 days to 1 g for 9 days, with and without oral tapering of prednisone. In this study, all patients responded to treatment, with 32 patients (86.5%) achieving attack freedom [88]. Since chronic use of corticosteroids is associated with

potentially serious adverse events, only short-term use is recommended. Since the studies all used different administration routes (intravenous vs. oral), dosages and tapering, no single recommendation regarding dosage can be made. We therefore advise starting with a high dose and gradually tapering down. Our clinical experience is that attacks often return when corticosteroids are reduced to < 30 mg per day. We suggest tapering more gradually in patients with eCH or cCH experiencing long bouts. No significant side effects have been described with short-term use.

3.3.2 Greater Occipital Nerve Injection

In recent years, evidence has emerged that local steroid injection of the greater occipital nerve (GON) may have prophylactic efficacy in cluster headache [91–97]. This therapeutic intervention for the treatment of chronic local neuropathic pain has existed since the 1960s, with effectiveness in cluster headaches being reported as early as 1985 in 12 patients with eCH and eight patients with cCH [98]. Subsequent prospective studies [93, 99] and two larger retrospective case series [91, 92] confirmed these initial results, suggesting an important role for GON injection in the transitional therapy of cluster headache. Evidence indicates GON injection has a greater effect in eCH than in cCH [92, 99]. The first randomised placebo-controlled double-blind trial showed compelling evidence in favour of GON injection, with 85% (11/13) of patients achieving attack freedom in the first week compared with none of ten patients in the placebo group ($p = 0.0001$). Furthermore, eight patients remained attack free for the subsequent 4-week period [94]. A second larger RCT showed two or fewer daily headache attacks in the injection group in 20 of 21 patients compared

Table 4 Drugs used in the transitional treatment of cluster headache

Drug	Dosage	Adverse events	Evidence level	Effect	Clinical notes ^a
GON injection	Single injection ^b	Mild: Local discomfort	1B	Effective	Promising option in the treatment of eCH. Insufficient data regarding chronic use
Prednisolone	Inconclusive. 60-mg tablet daily start dose, taper every 5 days with 5 mg ^c	Increased serum glucose	4	Probably effective	Can be highly effective, but only suitable for short-term transitional treatment
Dihydroergotamine	IV regimen	Mild to moderate: Nausea, leg cramp, diarrhoea	4	Probably effective	
Frovatriptan	2.5 mg tablet QD or BID	Dizziness, fatigue, nausea	Level 4	Inconclusive	

BID twice daily, *eCH* episodic cluster headache, *GON* greater occipital nerve, *IV* intravenous, *QD* once daily

^aClinical notes are based on authors' expert opinions

^bDifferent corticosteroids can be used with or without addition of a local anaesthetic

^cDifferent tapering can be used according to cluster headache type. It is recommended to taper faster in eCH with short-lasting cluster bouts

with 12 of 22 controls ($p=0.012$) for the first 15 days after injection [96]. However, these trials were hampered by the heterogeneity of the patients with eCH and cCH and ongoing prophylactic treatment. Nonetheless, GON injection has been shown to be well-tolerated, with only minor local side effects described. An ongoing double-blind RCT is studying the efficacy of GON infiltration with steroids as first-choice treatment in eCH [100].

3.3.3 Frovatriptan

A case series on oral frovatriptan 2.5 and 5 mg reported attack freedom in eight of nine patients with eCH, with the ninth patient exhibiting a 50% response in attacks. Of eight patients with cCH, three experienced 100% response, one experienced a 75% reduction, two experienced a 50% reduction and two experienced no improvement [101]. Only one randomised double-blind controlled trial has studied frovatriptan, but this trial was cancelled because of enrolment problems [102].

3.3.4 Dihydroergotamine

Intravenous dihydroergotamine is effective when administered for a minimum of 3 consecutive days [103]. Success rates of 57–100% were reported in four open-label studies [104–107]. In contrast to the possibly severe side effects of ergotamine, the most common adverse events experienced with intravenous dihydroergotamine were nausea (58%) and leg cramp (28%). The drug was otherwise well-tolerated [107].

3.4 Evolving Therapies

3.4.1 Monoclonal Antibodies Targeting Calcitonin Gene-Related Peptide

In recent years, signalling molecule CGRP has gained considerable attention in the treatment of migraine. In cluster headache, serum CGRP levels are elevated during both spontaneous and nitroglycerine infusion-induced cluster headache attacks [108–110] and during active-phase cluster headache compared with patients during remission. Furthermore, a recent study showed that CGRP can induce cluster headache attacks [111]. However, in that study, attacks were only provoked in ‘in-bout’ episodic cluster headache and active-phase cCH, suggesting an alternating susceptibility of the brain to cluster headache attacks. This combined evidence suggests a possible efficacy of CGRP antagonism in cluster headache treatment.

TEV-48125 (fremanezumab) and LY2951742 (galcanezumab) have been studied in the prophylactic treatment of eCH. In the 8-week double-blind placebo-controlled

treatment period, subjects treated with galcanezumab showed a mean change of -8.7 attacks per week (from 17.8 to 9.1 attacks per week) compared with a change of -5.2 attacks per week (from 17.3 to 12.1 attacks per week) for subjects receiving placebo (galcanezumab vs. placebo; $p=0.036$) [112]. Adverse events were similar between groups, except that 8% of those receiving galcanezumab reported injection site pain. This first study shows the efficacy of galcanezumab in the treatment of eCH, but longer studies are necessary to determine the (long-term) safety and durability of this drug. As of June 2019, galcanezumab has been approved in the USA for the treatment of eCH [113]. Since no long-term studies have been conducted, treatment should be discontinued when patients are out of cycle to lower the chances of developing neutralising antibodies.

The fremanezumab trial was halted in June 2019 because futility analysis revealed that the primary endpoint (mean change from baseline in the weekly average number of cluster headache attacks during the 4-week treatment period) was unlikely to be met [114]. Furthermore, studies comparing the efficacy and safety of both drugs in the prevention of cCH were terminated because futility analysis revealed that the primary endpoint was unlikely to be met [115, 116].

3.4.2 Sodium Oxybate

Sodium oxybate has been investigated as a prophylactic drug in one case report [117] and one small open-label study in four patients [118]. The latter study showed a long-lasting improvement (mean 19 months in three patients, 8 months in one patient) in frequency and intensity of both nocturnal and daytime headaches. Furthermore, response to sodium oxybate appeared to be dose dependent, suggesting a ‘true’ effect.

3.4.3 Psilocybin and Lysergic Acid Diethylamide (LSD)

A higher prevalence of illicit drug use has been reported in people with cluster headache compared with the general population [119–121], with a high percentage of patients believing that these drugs have preventive efficacy. However, scientific evidence for its effect on cluster headache is lacking.

Efficacy of the ‘cluster busters’ psilocybin-containing mushrooms and lysergic acid diethylamide (LSD) has not yet been well-documented. One case series of 53 individuals showed promising results [122] for LSD as a prophylactic drug and for psilocybin as both a prophylactic and an acute treatment. However, this study had considerable limitations, including possible recall and selection biases and an open-label, retrospective study design. The safety and efficacy of oral psilocybin as a transitional treatment is being studied in

cluster headache using a double-blind randomised crossover design [123].

3.4.4 Other Drugs

Other drugs are currently being studied as attack treatments. A phase II trial is investigating intranasal ketamine hydrochloride in an open-label proof-of-concept study [124], and a double-blind, placebo-controlled trial is investigating zolmitriptan 1.9 mg patch [125].

All drugs currently prescribed for the treatment of cluster headache are used off-label, as they are developed for other indications. As cluster headache has a high disease burden, medication with a low level of evidence must be tried in daily practice. We have described the most promising drugs and those with the most evidence. In addition to the drugs mentioned, some currently available drugs are also described in open-label studies, case series and expert opinion articles, including baclofen, indomethacin, pizotifen and testosterone-replacement therapy.

4 Conclusion and Clinical Recommendation

Treatment of cluster headache entails a combination of fast-acting abortive treatment, transitional treatment and preventive treatment. A plethora of pharmacological treatment options is available and has been described in the literature. Unfortunately, very few pharmacological treatment options have a high level of evidence.

When treating patients with cluster headache, it is important to first start abortive treatment. First-choice abortive

treatments include high-flow oxygen and/or subcutaneous sumatriptan. Other options can be used only if these are ineffective or contraindicated. Prophylactic therapy is necessary for patients with cCH or for patients with eCH in an active cluster episode. In patients with eCH, the type of prophylactic treatment depends on bout length, because titrating to an adequate dosage of prophylactic drug can take weeks. In this period, transitional therapy can also be considered. The primary goal of prophylactic therapy is attack freedom. The first-choice prophylactic therapy is verapamil, followed by lithium and topiramate. If adequate treatment with at least three drugs that showed efficacy over placebo has failed, the condition is defined as refractory cCH according to the consensus reached by the European Headache Federation in 2014 [126]. Other pharmacological therapies can be tried in a trial-and-error approach only if patients present with refractory cCH. However, since the evidence level is low, we recommend also considering one of several neuromodulatory options. When patients are in a sustained period of attack freedom, prophylactic therapy can be tapered. Since effective preventive treatment can take several weeks to titrate, transitional treatment can be of great importance in the treatment of cluster headache. At present, GON injection is the most proven transitional treatment. Other options are high-dose prednisone or frovatriptan. Our clinical recommendations are summarised in Table 5.

Cluster headache therapy needs to be highly individualised, especially in patients with cCH since attack freedom cannot always be achieved. Sometimes, the best effect/side effect ratio needs to be titrated in close collaboration with the patient.

Table 5 Clinical recommendations

Acute treatment	SC sumatriptan 6 mg and/or High-flow oxygen 9–12 L/min for 15 min ^a
Prophylactic treatment	
First-choice treatment	Verapamil up to 720–960 mg daily Lithium (serum concentration 0.7–1.2 mmol/L in cCH and long eCH episode) Topiramate up to 200 mg daily
Second-choice treatment	No clear recommendation can be given due to low evidence level of other pharmacological treatment options. We recommend considering one of several neuromodulatory options in refractory cCH
Transitional treatment	GON injection ipsilateral to the pain Prednisolone (different dosages available) Frovatriptan 2.5–5 mg daily

cCH chronic cluster headache, eCH episodic cluster headache, GON greater occipital nerve, SC subcutaneous

^aIf available, demand valve oxygen can be used, which provides flow rates up to 160 L/min

Compliance with Ethical Standards

Conflict of interest MDF has received consultancy fees from Medtronic, Salvia, Novartis, Amgen, Lilly and TEVA. RF has carried out advisory work for Lilly, TEVA and Allergan and received lecture fees from Novartis. JH has carried out advisory work for Lilly. RBB and PGGD have no conflicts of interest that are directly relevant to the content of this article.

Funding No sources of funding were used to conduct this study or prepare this manuscript. Open access of this paper is funded by the Leiden University, that provides researchers the opportunity to publish a limited number of papers per year with open access with certain publishers.

Open Access This article is licensed under a Creative Commons Attribution-NonCommercial 4.0 International License, which permits any non-commercial use, sharing, adaptation, distribution and reproduction in any medium or format, as long as you give appropriate credit to the original author(s) and the source, provide a link to the Creative Commons licence, and indicate if changes were made. The images or other third party material in this article are included in the article's Creative Commons licence, unless indicated otherwise in a credit line to the material. If material is not included in the article's Creative Commons licence and your intended use is not permitted by statutory regulation or exceeds the permitted use, you will need to obtain permission directly from the copyright holder. To view a copy of this licence, visit <http://creativecommons.org/licenses/by-nc/4.0/>.

References

- Headache Classification Committee of the International Headache Society (IHS). The International Classification of Headache Disorders, 3rd edition. *Cephalalgia*. 2018;38(1):1–211.
- Rozen TD, Fishman RS. Cluster headache in the United States of America: demographics, clinical characteristics, triggers, suicidality, and personal burden. *Headache*. 2012;52(1):99–113.
- Schurks M, Kurth T, de Jesus J, Jonjic M, Roskopf D, Diener HC. Cluster headache: clinical presentation, lifestyle features, and medical treatment. *Headache*. 2006;46(8):1246–54.
- Lund N, Barloese M, Petersen A, Haddock B, Jensen R. Chronobiology differs between men and women with cluster headache, clinical phenotype does not. *Neurology*. 2017;88(11):1069–76.
- Bahra A, May A, Goadsby PJ. Cluster headache: a prospective clinical study with diagnostic implications. *Neurology*. 2002;58(3):354–61.
- Headache Classification Committee of the International Headache S. The International Classification of Headache Disorders, 3rd edition (beta version). *Cephalalgia*. 2013;33(9):629–808.
- Kudrow L. The cyclic relationship of natural illumination to cluster period frequency. *Cephalalgia*. 1987;7(Suppl 6):76–8.
- Fontaine D, Blond S, Lucas C, Regis J, Donnet A, Derrey S, et al. Occipital nerve stimulation improves the quality of life in medically-intractable chronic cluster headache: results of an observational prospective study. *Cephalalgia*. 2017;37(12):1173–9.
- Miller S, Watkins L, Matharu M. Treatment of intractable chronic cluster headache by occipital nerve stimulation: a cohort of 51 patients. *Eur J Neurol*. 2017;24(2):381–90.
- De Coo IF, Marin JC, Silberstein SD, Friedman DI, Gaul C, McClure CK, et al. Differential efficacy of non-invasive vagus nerve stimulation for the acute treatment of episodic and chronic cluster headache: a meta-analysis. *Cephalalgia*. 2019;39(8):967–77.
- Fontaine D, Santucci S, Lanteri-Minet M. Managing cluster headache with sphenopalatine ganglion stimulation: a review. *J Pain Res*. 2018;11:375–81.
- Mojica J, Mo B, Ng A. Sphenopalatine Ganglion block in the management of chronic headaches. *Curr Pain Headache Rep*. 2017;21(6):27.
- Hoffmann J, May A. Diagnosis, pathophysiology, and management of cluster headache. *Lancet Neurol*. 2018;17(1):75–83.
- Matharu MS, Goadsby PJ. Persistence of attacks of cluster headache after trigeminal nerve root section. *Brain*. 2002;125(Pt 5):976–84.
- May A, Goadsby PJ. The trigeminovascular system in humans: pathophysiologic implications for primary headache syndromes of the neural influences on the cerebral circulation. *J Cereb Blood Flow Metab*. 1999;19(2):115–27.
- Goadsby PJ, May A. PET demonstration of hypothalamic activation in cluster headache. *Neurology*. 1999;52(7):1522.
- May A, Bahra A, Buchel C, Frackowiak RS, Goadsby PJ. Hypothalamic activation in cluster headache attacks. *Lancet*. 1998;352(9124):275–8.
- May A, Goadsby PJ. Hypothalamic involvement and activation in cluster headache. *Curr Pain Headache Rep*. 2001;5(1):60–6.
- Sprenger T, Boecker H, Tolle TR, Bussone G, May A, Leone M. Specific hypothalamic activation during a spontaneous cluster headache attack. *Neurology*. 2004;62(3):516–7.
- Edvardsson B. Symptomatic cluster headache: a review of 63 cases. *Springerplus*. 2014;3(1):64.
- Yang FC, Chou KH, Fuh JL, Huang CC, Lirng JF, Lin YY, et al. Altered gray matter volume in the frontal pain modulation network in patients with cluster headache. *Pain*. 2013;154(6):801–7.
- Chou KH, Yang FC, Fuh JL, Huang CC, Lirng JF, Lin YY, et al. Altered white matter microstructural connectivity in cluster headaches: a longitudinal diffusion tensor imaging study. *Cephalalgia*. 2014;34(13):1040–52.
- Yang FC, Chou KH, Kuo CY, Lin YY, Lin CP, Wang SJ. The pathophysiology of episodic cluster headache: Insights from recent neuroimaging research. *Cephalalgia*. 2018;38(5):970–83.
- Qiu E, Wang Y, Ma L, Tian L, Liu R, Dong Z, et al. Abnormal brain functional connectivity of the hypothalamus in cluster headaches. *PLoS One*. 2013;8(2):e57896.
- Ferraro S, Nigri A, Bruzzone MG, Brivio L, Proietti Cecchini A, Verri M, et al. Defective functional connectivity between posterior hypothalamus and regions of the diencephalic-mesencephalic junction in chronic cluster headache. *Cephalalgia*. 2018;8:333102418761048.
- Rocca MA, Valsasina P, Absinta M, Colombo B, Barcella V, Falini A, et al. Central nervous system dysregulation extends beyond the pain-matrix network in cluster headache. *Cephalalgia*. 2010;30(11):1383–91.
- Yang FC, Chou KH, Fuh JL, Lee PL, Lirng JF, Lin YY, et al. Altered hypothalamic functional connectivity in cluster headache: a longitudinal resting-state functional MRI study. *J Neurol Neurosurg Psychiatry*. 2015;86(4):437–45.
- The Sumatriptan Cluster Headache Study Group. Treatment of acute cluster headache with sumatriptan. *N Engl J Med*. 1991;325(5):322–6.
- Ekbom K, Monstad I, Prusinski A, Cole JA, Pilgrim AJ, Noronha D, The Sumatriptan Cluster Headache Study Group. Subcutaneous sumatriptan in the acute treatment of cluster headache: a dose comparison study. *Acta Neurol Scand*. 1993;88(1):63–9.
- Gregor N, Schlesiger C, Akova-Ozturk E, Kraemer C, Husstedt IW, Evers S. Treatment of cluster headache attacks with less than 6 mg subcutaneous sumatriptan. *Headache*. 2005;45(8):1069–72.
- Dodick DW, Martin VT, Smith T, Silberstein S. Cardiovascular tolerability and safety of triptans: a review of clinical data. *Headache*. 2004;44(Suppl 1):S20–30.

32. Ekblom K, Waldenlind E, Cole J, Pilgrim A, Kirkham A. Sumatriptan in chronic cluster headache: results of continuous treatment for eleven months. *Cephalalgia*. 1992;12(4):254–6.
33. Kallweit U, Sandor PS. Sumatriptan in excessive doses over 15 years in a patient with chronic cluster headache. *Headache*. 2011;51(10):1546–8.
34. Leone M, Proietti Cecchini A. Long-term use of daily sumatriptan injections in severe drug-resistant chronic cluster headache. *Neurology*. 2016;86(2):194–5.
35. van Vliet JA, Bahra A, Martin V, Ramadan N, Aurora SK, Mathew NT, et al. Intranasal sumatriptan in cluster headache: randomized placebo-controlled double-blind study. *Neurology*. 2003;60(4):630–3.
36. Hardebo JE, Dahlof C. Sumatriptan nasal spray (20 mg/dose) in the acute treatment of cluster headache. *Cephalalgia*. 1998;18(7):487–9.
37. Cittadini E, May A, Straube A, Evers S, Bussone G, Goadsby PJ. Effectiveness of intranasal zolmitriptan in acute cluster headache: a randomized, placebo-controlled, double-blind crossover study. *Arch Neurol*. 2006;63(11):1537–42.
38. Rapoport AM, Mathew NT, Silberstein SD, Dodick D, Tepper SJ, Sheftell FD, et al. Zolmitriptan nasal spray in the acute treatment of cluster headache: a double-blind study. *Neurology*. 2007;69(9):821–6.
39. Akerman S, Holland PR, Lasalandra MP, Goadsby PJ. Oxygen inhibits neuronal activation in the trigeminocervical complex after stimulation of trigeminal autonomic reflex, but not during direct dural activation of trigeminal afferents. *Headache J Head Pain*. 2009;49(8):1131–43.
40. Schuh-Hofer S, Siekmann W, Offenhauser N, Reuter U, Arnold G. Effect of hyperoxia on neurogenic plasma protein extravasation in the rat dura mater. *Headache*. 2006;46(10):1545–51.
41. Kudrow L. Response of cluster headache attacks to oxygen inhalation. *Headache*. 1981;21(1):1–4.
42. Fogan L. Treatment of cluster headache. A double-blind comparison of oxygen v air inhalation. *Arch Neurol*. 1985;42(4):362–3.
43. Cohen AS, Burns B, Goadsby PJ. High-flow oxygen for treatment of cluster headache: a randomized trial. *JAMA*. 2009;302(22):2451–7.
44. Rozen TD, Fishman RS. Inhaled oxygen and cluster headache sufferers in the United States: use, efficacy and economics: results from the United States Cluster Headache Survey. *Headache J Head Face Pain*. 2011;51(2):191–200.
45. Petersen AS, Barloese MC, Lund NL, Jensen RH. Oxygen therapy for cluster headache. A mask comparison trial. A single-blinded, placebo-controlled, crossover study. *Cephalalgia*. 2017;37(3):214–24.
46. Kittrelle JP, Grouse DS, Seybold ME. Cluster headache. Local anesthetic abortive agents. *Arch Neurol*. 1985;42(5):496–8.
47. Hardebo JE, Elnor A. Nerves and vessels in the pterygopalatine fossa and symptoms of cluster headache. *Headache*. 1987;27(10):528–32.
48. Robbins L. Intranasal lidocaine for cluster headache. *Headache*. 1995;35(2):83–4.
49. Costa A, Pucci E, Antonaci F, Sances G, Granella F, Broich G, et al. The effect of intranasal cocaine and lidocaine on nitroglycerin-induced attacks in cluster headache. *Cephalalgia*. 2000;20(2):85–91.
50. Caleri D, Marabini S, Panconesi A, Pietrini U. A pharmacological approach to the analgesizing mechanism of somatostatin in cluster headache. *Ric Clin Lab*. 1987;17(2):155–62.
51. Geppetti P, Brocchi A, Caleri D. Somatostatin for cluster headache attack. *Updating in headache*. Berlin: Springer; 1985. p. 302–5.
52. Sicuteri F, Geppetti P, Marabini S, Lembeck F. Pain relief by somatostatin in attacks of cluster headache. *Pain*. 1984;18(4):359–65.
53. Harris AG. Somatostatin and somatostatin analogues: pharmacokinetics and pharmacodynamic effects. *Gut*. 1994;35(3 Suppl):S1–4.
54. Matharu MS, Levy MJ, Meeran K, Goadsby PJ. Subcutaneous octreotide in cluster headache: randomized placebo-controlled double-blind crossover study. *Ann Neurol*. 2004;56(4):488–94.
55. Pharmaceuticals N. Safety and Efficacy Study of SOM230 s.c. in Cluster Headache. 18-02-2019. <https://clinicaltrials.gov/ct2/show/NCT02619617>.
56. Meyler WJ. Side effects of ergotamine. *Cephalalgia*. 1996;16(1):5–10.
57. Andersson PG, Jespersen LT. Dihydroergotamine nasal spray in the treatment of attacks of cluster headache. A double-blind trial versus placebo. *Cephalalgia*. 1986;6(1):51–4.
58. Akerman S, Williamson DJ, Goadsby PJ. Voltage-dependent calcium channels are involved in neurogenic dural vasodilatation via a presynaptic transmitter release mechanism. *Br J Pharmacol*. 2003;140(3):558–66.
59. Petersen AS, Barloese MCJ, Snoer A, Soerensen AMS, Jensen RH. Verapamil and cluster headache: still a mystery. A narrative review of efficacy, mechanisms and perspectives. *Headache J Head Face Pain*. 2019.
60. Meyer JS, Hardenberg J. Clinical Effectiveness of calcium entry blockers in prophylactic treatment of migraine and cluster headaches. *Headache J Head Face Pain*. 1983;23(6):266–77.
61. Gabai IJ, Spierings EL. Prophylactic treatment of cluster headache with verapamil. *Headache*. 1989;29(3):167–8.
62. Blau JN, Engel HO. Individualizing treatment with verapamil for cluster headache patients. *Headache J Head Face Pain*. 2004;44(10):1013–8.
63. Bussone G, Leone M, Peccarisi C, Micieli G, Granella F, Magri M, et al. Double blind comparison of lithium and verapamil in cluster headache prophylaxis. *Headache*. 1990;30(7):411–7.
64. Leone M, D'Amico D, Frediani F, Moschiano F, Grazi L, Attanasio A, et al. Verapamil in the prophylaxis of episodic cluster headache: a double-blind study versus placebo. *Neurology*. 2000;54(6):1382–5.
65. Cohen AS, Matharu MS, Goadsby PJ. Electrocardiographic abnormalities in patients with cluster headache on verapamil therapy. *Neurology*. 2007;69(7):668–75.
66. Lanteri-Minet M, Silhol F, Piano V, Donnet A. Cardiac safety in cluster headache patients using the very high dose of verapamil (≥ 720 mg/day). *J Headache Pain*. 2011;12(2):173–6.
67. Koppen H, Stolwijk J, Wilms EB, van Driel V, Ferrari MD, Haan J. Cardiac monitoring of high-dose verapamil in cluster headache: an international Delphi study. *Cephalalgia*. 2016;36(14):1385–8.
68. Steiner T, Hering R, Couturier E, Davies P, Whitmarsh T. Double-blind placebo-controlled trial of lithium in episodic cluster headache. *Cephalalgia*. 1997;17(6):673–5.
69. Ekblom K. Lithium for cluster headache: review of the literature and preliminary results of long-term treatment. *Headache*. 1981;21(4):132–9.
70. Wheeler SD, Carrazana EJ. Topiramate-treated cluster headache. *Neurology*. 1999;53(1):234–6.
71. Mathew NT, Kailasam J, Meadors L. Prophylaxis of migraine, transformed migraine, and cluster headache with topiramate. *Headache*. 2002;42(8):796–803.
72. Lainez MJ, Pascual J, Pascual AM, Santonja JM, Ponz A, Salvador A. Topiramate in the prophylactic treatment of cluster headache. *Headache*. 2003;43(7):784–9.

73. Huang WY, Lo MC, Wang SJ, Tsai JJ, Wu HM. Topiramate in prevention of cluster headache in the Taiwanese. *Neurol India*. 2010;58(2):284–7.
74. Leone M, Dodick D, Rigamonti A, D'Amico D, Grazzi L, Mea E, et al. Topiramate in cluster headache prophylaxis: an open trial. *Cephalalgia*. 2003;23(10):1001–2.
75. Leone M, D'Amico D, Moschiano F, Fraschini F, Bussone G. Melatonin versus placebo in the prophylaxis of cluster headache: a double-blind pilot study with parallel groups. *Cephalalgia*. 1996;16(7):494–6.
76. Peres MF, Rozen TD. Melatonin in the preventive treatment of chronic cluster headache. *Cephalalgia*. 2001;21(10):993–5.
77. Pringsheim T, Magnoux E, Dobson CF, Hamel E, Aube M. Melatonin as adjunctive therapy in the prophylaxis of cluster headache: a pilot study. *Headache*. 2002;42(8):787–92.
78. Hering R, Kuritzky A. Sodium valproate in the treatment of cluster headache: an open clinical trial. *Cephalalgia*. 1989;9(3):195–8.
79. El Amrani M, Massiou H, Bousser MG. A negative trial of sodium valproate in cluster headache: methodological issues. *Cephalalgia*. 2002;22(3):205–8.
80. Leone M, Bussone G. A review of hormonal findings in cluster headache. Evidence for hypothalamic involvement. *Cephalalgia*. 1993;13(5):309–17.
81. Rozen TD. Clomiphene citrate as a preventive treatment for intractable chronic cluster headache: a second reported case with long-term follow-up. *Headache*. 2015;55(4):571–4.
82. Rozen T. Clomiphene citrate for treatment refractory chronic cluster headache. *Headache*. 2008;48(2):286–90.
83. Nobre ME, Peres MFP, Moreira PFF, Leal AJ. Clomiphene treatment may be effective in refractory episodic and chronic cluster headache. *Arq Neuropsiquiatr*. 2017;75(9):620–4.
84. MacGregor EA, Evers S, International Headache S. The role of methysergide in migraine and cluster headache treatment worldwide—a survey in members of the International Headache Society. *Cephalalgia*. 2017;37(11):1106–8.
85. Neeb L, Anders L, Euskirchen P, Hoffmann J, Israel H, Reuter U. Corticosteroids alter CGRP and melatonin release in cluster headache episodes. *Cephalalgia*. 2015;35(4):317–26.
86. Antonaci F, Costa A, Candeloro E, Sjaastad O, Nappi G. Single high-dose steroid treatment in episodic cluster headache. *Cephalalgia*. 2005;25(4):290–5.
87. Cianchetti C, Zuddas A, Marchei F. High dose intravenous methylprednisolone in cluster headache. *J Neurol Neurosurg Psychiatry*. 1998;64(3):418.
88. D'Arrigo G, Di Fiore P, Galli A, Frediani F. High dosage of methylprednisolone in cluster headache. *Neurol Sci*. 2018;39(Suppl 1):157–8.
89. Mir P, Alberca R, Navarro A, Montes E, Martinez E, Franco E, et al. Prophylactic treatment of episodic cluster headache with intravenous bolus of methylprednisolone. *Neurol Sci*. 2003;24(5):318–21.
90. Kawada S, Kashihara K, Imamura T, Ohno M. High-dose intravenous methylprednisolone for the prophylactic treatment of cluster headache. *Springerplus*. 2013;2(1):156.
91. Afridi SK, Shields KG, Bhola R, Goadsby PJ. Greater occipital nerve injection in primary headache syndromes—prolonged effects from a single injection. *Pain*. 2006;122(1–2):126–9.
92. Gantenbein AR, Lutz NJ, Riederer F, Sandor PS. Efficacy and safety of 121 injections of the greater occipital nerve in episodic and chronic cluster headache. *Cephalalgia*. 2012;32(8):630–4.
93. Lambrou G, Abu Bakar N, Stahlhut L, McCulloch S, Miller S, Shanahan P, et al. Greater occipital nerve blocks in chronic cluster headache: a prospective open-label study. *Eur J Neurol*. 2014;21(2):338–43.
94. Ambrosini A, Vandenheede M, Rossi P, Aloj F, Sauli E, Pierelli F, et al. Suboccipital injection with a mixture of rapid- and long-acting steroids in cluster headache: a double-blind placebo-controlled study. *Pain*. 2005;118(1–2):92–6.
95. Leroux E, Ducros A. Occipital injections for trigemino-autonomic cephalalgias: evidence and uncertainties. *Curr Pain Headache Rep*. 2013;17(4):325.
96. Leroux E, Valade D, Taifas I, Vicaut E, Chagnon M, Roos C, et al. Suboccipital steroid injections for transitional treatment of patients with more than two cluster headache attacks per day: a randomised, double-blind, placebo-controlled trial. *Lancet Neurol*. 2011;10(10):891–7.
97. Peres MF, Stiles MA, Siow HC, Rozen TD, Young WB, Silberstein SD. Greater occipital nerve blockade for cluster headache. *Cephalalgia*. 2002;22(7):520–2.
98. M. Anthony. Arrest of attacks of cluster headache by local steroid injection of the occipital nerve. In: Clifford Rose F, editor. *Clinical and research advances 5th International Symposium*, London, September 1984. Basel, Karger; 1985. pp. 169–73.
99. Gaul C, Roguski J, Dresler T, Abbas H, Totzeck A, Gorlinger K, et al. Efficacy and safety of a single occipital nerve blockade in episodic and chronic cluster headache: a prospective observational study. *Cephalalgia*. 2017;37(9):873–80.
100. Brandt RB. GON-injection for a Sooner and Better Treatment of Cluster Headache (CHIANTI). 2019 10-10-2019. <https://clinicaltrials.gov/ct2/show/NCT04014634?term=CHIANTI&rank=1>.
101. Siow HC, Pozo-Rosich P, Silberstein SD. Frovatriptan for the treatment of cluster headaches. *Cephalalgia*. 2004;24(12):1045–8.
102. Pageler L, Katsarava Z, Lampl C, Straube A, Evers S, Diener HC, et al. Frovatriptan for prophylactic treatment of cluster headache: lessons for future trial design. *Headache*. 2011;51(1):129–34.
103. Silberstein SD, Schulman EA, Hopkins MM. Repetitive intravenous DHE in the treatment of refractory headache. *Headache*. 1990;30(6):334–9.
104. Magnoux E, Zlotnik G. Outpatient intravenous dihydroergotamine for refractory cluster headache. *Headache*. 2004;44(3):249–55.
105. Mather PJ, Silberstein SD, Schulman EA, Hopkins MM. The treatment of cluster headache with repetitive intravenous dihydroergotamine. *Headache*. 1991;31(8):525–32.
106. Mathew NT. Dosing and administration of ergotamine tartrate and dihydroergotamine. *Headache*. 1997;37(Suppl 1):S26–32.
107. Nagy AJ, Gandhi S, Bhola R, Goadsby PJ. Intravenous dihydroergotamine for inpatient management of refractory primary headaches. *Neurology*. 2011;77(20):1827–32.
108. Goadsby PJ, Edvinsson L. Human in vivo evidence for trigemino-vascular activation in cluster headache. Neuropeptide changes and effects of acute attacks therapies. *Brain*. 1994;117(Pt 3):427–34.
109. Fanciullacci M, Alessandri M, Figini M, Geppetti P, Michelacci S. Increase in plasma calcitonin gene-related peptide from the extracerebral circulation during nitroglycerin-induced cluster headache attack. *Pain*. 1995;60(2):119–23.
110. Fanciullacci M, Alessandri M, Sicuteri R, Marabini S. Responsiveness of the trigeminovascular system to nitroglycerine in cluster headache patients. *Brain*. 1997;120(Pt 2):283–8.
111. Vollesen ALH, Snoer A, Beske RP, Guo S, Hoffmann J, Jensen RH, et al. Effect of infusion of calcitonin gene-related peptide on cluster headache attacks: a randomized clinical trial. *JAMA Neurol*. 2018;75(10):1187–97.
112. Goadsby PJ, Dodick DW, Leone M, Bardos JN, Oakes TM, Millen BA, et al. Trial of galcanezumab in prevention of episodic cluster headache. *N Engl J Med*. 2019;381(2):132–41.

113. Company ELA. FDA Approves Emgality® (galcanezumab-gnlm) as the First and Only Medication for the Treatment of Episodic Cluster Headache that Reduces the Frequency of Attacks. 04-06-2019. <https://www.prnewswire.com/news-releases/fda-approves-emgality-galcanezumab-gnlm-as-the-first-and-only-medication-for-the-treatment-of-episodic-cluster-headache-that-reduces-the-frequency-of-attacks-300862172.html>.
114. Ltd. TPI. Teva Announces Update on Fremanezumab Clinical Development for use in Episodic Cluster Headache. 2019 23-04-2019. <https://www.businesswire.com/news/home/20190423005570/en/>.
115. Ltd. TPI. Teva Provides Update on Clinical Trial of Fremanezumab for Use in Chronic Cluster Headache. 2018 15-06-2018. https://tevapharm.com/news/teva_provides_update_on_clinical_trial_of_fremanezumab_for_use_in_chronic_cluster_headache_06_18.aspx.
116. Company ELA. Lilly's Galcanezumab Meets Primary Endpoint in Phase 3 Study Evaluating Galcanezumab for the Prevention of Episodic Cluster Headache. 2018 15-05-2018. <https://www.prnewswire.com/news-releases/lillys-galcanezumab-meets-primary-endpoint-in-phase-3-study-evaluating-galcanezumab-for-the-prevention-of-episodic-cluster-headache-300648022.html>.
117. Hidalgo H, Uhl V, Gantenbein AR, Sandor PS, Kallweit U. Efficiency of sodium oxybate in episodic cluster headache. *Headache*. 2013;53(9):1490–1.
118. Khatami R, Tartarotti S, Siccoli MM, Bassetti CL, Sandor PS. Long-term efficacy of sodium oxybate in 4 patients with chronic cluster headache. *Neurology*. 2011;77(1):67–70.
119. Govare A, Leroux E. Licit and illicit drug use in cluster headache. *Curr Pain Headache Rep*. 2014;18(5):413.
120. Rossi P, Allena M, Tassorelli C, Sances G, Di Lorenzo C, Faroni JV, et al. Illicit drug use in cluster headache patients and in the general population: a comparative cross-sectional survey. *Cephalalgia*. 2012;32(14):1031–40.
121. de Coo IF, Naber WC, Wilbrink LA, Haan J, Ferrari MD, Fronczek R. Increased use of illicit drugs in a Dutch cluster headache population. *Cephalalgia*. 2018;5:333102418804160.
122. Sewell RA, Halpern JH, Pope HG Jr. Response of cluster headache to psilocybin and LSD. *Neurology*. 2006;66(12):1920–2.
123. Schindler E. July 17, 2019. <https://clinicaltrials.gov/ct2/show/NCT02981173>.
124. Petersen AS. Effect of Ketamine Intranasal Spray in Treatment of Chronic Cluster Headache. 2019 27-11-2019. <https://clinicaltrials.gov/ct2/show/NCT04179266>.
125. Corporation ZP. Double-Blind Comparison of the Efficacy and Safety of C213 to Placebo for the Acute Treatment of Cluster Headaches. 21-11-2019. <https://clinicaltrials.gov/ct2/show/NCT04066023>.
126. Mitsikostas DD, Edvinsson L, Jensen RH, Katsarava Z, Lampl C, Negro A, et al. Refractory chronic cluster headache: a consensus statement on clinical definition from the European Headache Federation. *J Headache Pain*. 2014;27(15):79.